
1

INSTALLATION MANUAL
BULKHEAD FOR 2015 RAM PROMASTER CITY

Model Number 96112-3-01 and 96512-3-01

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS 
BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT.

 WEATHERGUARD.COM
VAN STORAGE SOLUTIONS

  

  

TOOLS REQUIRED

•     1/4” Ratchet Driver
•     3/8” Ratchet Driver
•     7/16” Socket
•     7/16” Wrench
•     13mm Wrench
•     10mm Socket (1/4” Drive)
•     13mm Socket (3/8” Drive)

  PLAN YOUR VAN (TIPS FOR FASTER INSTALLATION)

BOLT KIT

DESCRIPTION QTY. 
1/4-20 x 3/4" Hex Head Bolts 18

1/4-20 Nylon Lock Nuts 18

1/4" Flat Washers 18

•     Installing your WEATHER GUARD® Bulkhead for the Ram Promaster City is very clear cut following 
      these instructions. 

•     This installation will not require cutting or drilling any sheet metal on the vehicle.

96112-3-01 96512-3-01

M8-1.25 x 25mm Bolts

M6-1.0 x 16mm Bolts

8

6

FOR ELECTRIC VEHICLES – Drilling into electrical wiring may damage vehicle systems and may cause bodily harm. This 
equipment should be installed by qualified personnel familiar with this type of vehicle and the hazards involved. To prevent 
damage to components underneath the floor, mainly the battery and high voltage system components, refer to your vehicle 
manufacturer’s instructions or the manufacturer’s website for more information.



INSTALLATION INSTRUCTIONS

NOTE: BULKHEAD BASE will lean 
slightly toward rear of the van.

STEP 1: Locate fourteen attachment points 
on the vehicle. There are eight M8 weldnuts
on the floor, two M6 weldnuts on each side
of the B-pillars, and two M6 weldnuts on the
roof panel reinforcement (FIGURE 1).  

NOTE: You may need to loosen the B-pillar 
trims to access the M6 weldnuts.

STEP 2: Instal the header panel using the 
M6-1.0 x 16mm bolts. Do not tighten the bolts at 
this time (FIGURE 2).

STEP 3: Loosely install the M6 bolts on B-pillars 
enough to be able to slip on the bracket. Turn the 
bracket towards the inside of the vehicle. Use 1/4” 
drive rachet through the hole to snug up the bolts 
(FIGURE 3).

NOTE: The brackets are designed to tuck under 
the Bi-pillar trim panels on vehicles without the
factory bulkhead.

2

FIGURE 1. FACTORY MOUNTING LOCATIONS
(SEEN FROM THE REAR)

FIGURE 2. HEADER PANEL INSTALLED

FIGURE 3. BRACKET INSTALLATION



INSTALLATION INSTRUCTIONS

STEP 4: Install the base panel using eight 
M8-1.25 x 25mm bolts. Use a 13mm wrench 
to avoid damaging the finish.

STEP 5: Install the upper panel using the 
supplied bolt kit. Use 7/16” ratchet/wrench.

NOTE: Mesh panel (96112-3-01) installs on 
the cabin side of the header panel and the 
brackets. Window panel (96512-3-01) installs 
on the cargo side of the header panel and the 
brackets (FIGURE 4).

STEP 6: Tighten all of the bolts. 

3

FIGURE 3. BASE PANEL INSTALL

FIGURE 4. DETAILED VIEW



4

– NOTICE –
Any modification or unintended use of this product shall imediately void all manufacturers warranties. Manufacturer disclaims all liability for injuries
to persons or property resulting from any modification to, or unintended use of this product.

Prior to drilling, so as not to cut electric wires, fuel lines, brake lines, etc., check behind and underneath drilling and mounting locations. To keep
debris out of your eyes when checking the underside of the vehicle, or when drilling, always wear protective eye wear. Failure to heed this warning 
will result in death or serious injury. 

CAUTION

WARNING
This product can reduce the driver’s ability to clearly see roadways, vehicular or pedestrian traffic and other objects through the rear and
side windows of the vehicle, which can cause an accident. Extra precautions should be taken when driving a vehicle with this product. Make
all adjustments necessary to ensure maximum visibility, including but not limited to, changing mirror and seating positions. State and local
laws may prohibit obstruction of windows in a moving vehicle.

These instructions are to be followed using the parts and fasteners supplied for proper installation. Any modifications or improper installation
of this product will create a hazardous condition that could result in death, serious personal injury and/or property damage. 

®

Part No. 24-0334DIG REV. C

WERNER CO.
ATTN: Weather Guard® Warranty Claims

555 Pierce Road, STE 300 ● Itasca, IL 60143 USA

weatherguard.com
If you have any questions, please call toll free at 1-800-456-7865

©2022 Werner Co.


